CK 2010-2580

KIT ANTIPOLVERE
CK

KIT 327 | KIT 328 KIT 330 |
17 > 5
1 % Q ‘
12 O 15 @@
13 O 13 Q 6
Q O Q@ 16
0@ b 13 Q@ 12
14 14
12 12 <> 7
POS PCA??I?I'IIEI:S DENOMINAZIONE - DESCRIPTION - PCA??I?I'IIEI:S DENOMINAZIONE - DESCRIPTION -
REE. DESCRIPTION REE. DESCRIPTION
1 730471282 |PUMP HEAD DIA.40 32-kit 321 802153002 [OIL SEAL DIA.35X62X7 1
2 864120002 |BOLT M12X110 UNI 5931 16 33 801264002 [SNAP RING DIA.35 1
3 730126282 |VALVES COVER 4 34-kit 321 824079002 [COPPER WASHER 1
4 864200002 |BOLT M14X40 UNI 5931 32 35 863694502 [BOLT M12X20 UNI 5931 1
5-kit 330 803264002 |O-RING DIA.3,53X44,04 12 36 863740002 [BOLT M12X30 UNI 5739 8
6-kit 330 740001973 |VALVE ASSY 12 37 843906002 [ELASTIC WASHER DIA.13 UNI 1751 8
7-kit 330 803253002 |O-RING DIA.3,53X34,52 12 38 760365612 [MOUNTING BRACKET 2
8 852712532 |PLUG G.1" 2 39 853507002 |OIL SIGHT GLASS 1
9 824230002 |COPPER WASHER 2 40 812940002 [CONICAL ROLLER BEARING DIA.45X80X26 2
10 852753532 |PLUG G.1" 1/2 2 41-kit 321 803291052 |O-RING DIA.3,53x98,02 2
11 803209102 |O-RING DIA.2,62X40,95 2 42 730354652 [SHIM 0,1 mm 1
12-kit 327-328 730467322 |THRUST RING 12 42 730355652 [SHIM 0,2 mm 2
13-kit 327-328 802196002 |V PACKING DIA.40X56 12 43 730368082 [BEARING COVER 2
14-kit 327-328 730465322 |ANTIEXTRUSION RING 6 44 863265002 [BOLT M10X25 UNI 5931 12
15-kit 328 730473532 |FRONT GLAND DIA.40 6 45-kit 321 802102002 [CAP 1
16-kit 328 730472532 |BACK GLAND DIA.40 6 46 760302762 [CONROD RING 6
17-kit 327-328 803210202 |O-RING DIA.2,62x60 6 47 760301112 [BRONZE CONROD 6
18 864091002 |BOLT M12X100 UNI 5737 INOX 6 48 760303612 [CONROD FORK 6
19 730527002 |PISTON WASHER 6 49 843651502 [WASHER 12
20 730463182 |PISTON DIA.40X80 6 50 861933002 [BOLT M5X14 UNI 5931 12
21 844212002 |SPLASH GUARD WASHER 6 51 853541002 |OIL FILLING PLUG G.3/4" 1
22 730528322 |OIL SEAL SPACER 6 52-kit 321 760364722 [CRANKASE COVER GASKET 1
23-kit 59-321 802180002 |OIL SEAL DIA.40X55X7 6 53 760362082 |[CRANKASE COVER 1
24 730485512 |PLUNGER ROD 6 54 862166002 [BOLT M6X20 UNI 5931 10
25 852007402 |PISTON PIN DIA.18X35 6 58 730532612 [DUST SHEET 1
26 800040002 |CIRCLIP DIA.18 12 59 730532722 |DUST FILTER 1
27 804470002 |ANTIFRICTION BUSH DIA.45x50x60 6
28-kit 321 802089502 |CAP 2
29 760360082 |PUMP CRANKASE 1
30 730360262 |CRANKSHAFT CK 2010 1 REPAIR KIT ITEM NO,s INCLUDED PCS.
30 730370262 |CRANKSHAFT CK 2580 1 kit 330 769891973 |SPARE PARTS KIT 36
31 806585002 |TAB 10X8X55 1 kit 328 769889973 |SPARE PARTS KIT 48
kit 327 769888973 |SPARE PARTS KIT 36
kit 59 769812973 |SPARE PARTS KIT 6
kit 321 769882973 |SPARE PARTS KIT 14
Rev. 01 04/072017 Pumps




